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SHOWA DENKO MATERIALS (MALAYSIA) SDN BHD  

2512, JALAN PERUSAHAAN BARU, 

KAWASAN PERUSAHAAN PERAI, 

13600 PERAI, PENANG, MALAYSIA. 

 

The following sample(s) was/were submitted and identified by applicant as:   

     SAMPLE DESCRIPTION   : Epoxy Molding Compound 

         CEL-8240HF10 Series 

SAMPLE RECEIVED   : 20-October-2022 

TESTING PERIOD   :  20-October-2022 to 06-December-2022 

 

TEST REQUESTED   : Selected test(s) as requested by customer 

TEST METHOD    : -PLEASE REFER TO NEXT PAGE(S)- 

TEST RESULT    : -PLEASE REFER TO NEXT PAGE(S)- 
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TEST RESULTS: 

Test Part Description 

Sample Description:   -PLEASE REFER TO PAGE 1- 

 

Test Parameter(s): Unit Test Method Result MDL 

Antimony (Sb) 
 

mg/kg 
With reference to EPA Method 3052, and 

performed by ICP-OES. 
 

N.D. 
 

2 
 

Beryllium (Be) 
 

mg/kg 
With reference to EPA Method 3052, and 

performed by ICP-OES. 
 

N.D. 
 

2 
 

 
         
  Note :  (a) mg/kg = ppm ; ug/kg = ppb (0.01 mg/kg = 10 ug/kg); 0.1wt% = 1000ppm 
       (b) N.D. = Not Detected 
             (c) MDL = Method Detection Limit 
             (d) Negative = Undetectable / Positive = Detectable 
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